MAGNUM SR SERIES
PARTS MANUAL

MAGNUM 300SR
MAGNUM 420SR
MAGNUM 480SR

Bucyrus Equipment Co., Inc.
Box 156, 209 Main

Hillsdale, Ks 66036
1-800-330-0857
www.magnumbharvesters.com

RE-ORDER NUMBER: SRMANUAL
REVISION: SR-100020



RE-ORDER NUMBER: SRMANUAL
REVISION: SR-100020



SR SERIES

MAGNUM 300SR/420SR/480SR
PARTS MANUAL

The purpose of this manual is for parts identification of the Magnum SR series harvester. This manual is not
to be used for assembly. This manual includes parts lists and illustrations of all available replacement parts
for the Magnum SR series harvesters. A table of contents is placed at the beginning of the manual for
location of specific parts. Keep this manual available for reference in the shop area.

At the time of publication all information contained in this manual was technically correct. However, all
materials and specifications are subject to change without notice.

Comments and suggestions about this manual may be directed to: Bucyrus Equipment Co., Inc., PO Box
156-209 Main, Hillsdale, KS 66036. Phone 1-800-330-0857

@Copyright 2005 BECI. All information contained within this publication is based on the latest product information at the time of publication.
Due to constant improcvements in the design and quality of production components, some minor discrepancies may result between the
actual vehicle and the information presented in this publication. Depictions and/or procedures in this publication are intended for reference
use only. No liability can be accepted for cmmisions or inaccuracies. Any reprinting or reuse of the depictions and/or procedures contained
within, whether whole or in part, is expressly prohibited. Printad in U.S.A.

RE-ORDER NUMBER: SRMANUAL
REVISION: SR-100020



SR PARTS MANUAL

TABLE OF CONTENTS

Section 1 ...ccovvvviiiiiiniiiiiinnnnnne. 420/480 Floating Heads

Section 2 ...oovvvnniiiiiiniiiiiinnienne. 420/480 Solid Heads/Coulter
Option

Section 3 ..ccvviiiiiiiiiiiiiiiinnenne. 300 Solid Heads/Coulter
Option

Section 4 ...coivviiiiiiiiiiiiiiiinnnnnns Depth Control

Section 5 ..evvevniieiiieiiieinennennn 1% Conveyor

SeCtion 6 .cceeueninininieieniinenennnn. 2" Conveyor

Section 7 ..ceviiiniiiiiiniiiiiinniennn. Chop Offs

Section 8 ....ccvviiiiiiiiiiiiiiiiinnnnn. Net Dispenser

Section 9 ....covviiiiinniiiiiiiiinnnnnns Ramps

Section 10 ....covvvvviiiiniiiiinnnnns Tube Racks

Section 11 ...ccvvvviiiinniiiiinnnnnnee Control Panel Box

Section 12 ..oovvvnniiiiiiiiiinnnnnennn Wheel/Hub Assembly

Section 13 ....ccoviiiinniiiiiiiiinnnnnn Hydraulic Components

Section 14 ...ccovviiiiiiiiiinnnnnnnnnns Valve Body

Section 15 ...coiiviiiiiiiniiiiiinnneen. Flow Control Valve

&




SR PARTS MANUAL

Section 16 ......cccvvvviiiiiiiiiinnnnn Chop Valve

Section 17 ..ccvvviiiinnniiiiiiiinnnnnnes Accumulator

Section 18 ...ccovviiiiiniiiiiinniiinnes Hydraulic Tank/Increaser
Section 19 ....covvviniiiiiiiiiiinnnnne. Hose/Hardline Mounts
Section 20 ...covviiinnniiiiiiiiinnnnes Electrical Components

¥




TUBE RACK

Parts List

ITEM QTY | PART NUMBER DESCRIPTION

1 1 300TR100 (300) Front tube rack

1 1 420TR100 (420) Front tube rack

1 1 480TR100 (480) Front tube rack

2 1 300BR200 (300) Rear tube rack

2 1 420BR200 (420) Rear tube rack

2 1 480BR200 (480) Rear tube rack

3 2 480BR201 Tube rack support

4 1 420MF245 Right side horizontal support

5 1 420MF240 Left side horizontal support

6 1 420MF230 Left side upright support

7 1 420MF235 Right side upright support

8 1 300TR125 (300) Lower tube gate

8 1 420TR125 (420) Lower tube gate

8 1 480TR125 (480) Lower tube gate

9 1 300TR120 (300) Upper tube gate

9 1 420TR120 (420) Upper tube gate

9 1 480TR120 (480) Upper tube gate

10 2 480TR137B Handle

11 4 480TR140 Rack guide

12 4 480TR141 Rack guide bottom plate

13 16 36304 5/16"-18 Hex Nut

14 16 33892 5/16" Split Lock Washer

15 16 13063 5/16"-18 x 2-1/2" Hex Cap Screw

16 2 37212 3/8"-16 Reverse Lock Nut

17 2 13109 3/8"-16 x 1-1/2" Hex Cap Screw

18 5 37212 3/8"-16 Reverse Lock Nut

19 4 13105 3/8"-16x1" Hex Cap Screw

20 2 480BR223 Spring bracket

21 2 HS100 Spring

22 1 480BR219 Tube feeder

23 2 480BR225 Spring anchor

24 2 FL100 Flange bearing

25 1 480BR226 Handle

26 2 480BR224 Position stop

27 4 13159 7/16"-14 x 1-1/2" Hex Cap Screw

28 4 33894 7/16" Split Lock Washer

29 4 36308 7/16"-14 Hex Nut

30 1 480TR139 Side gate

31 1 480TR142 Side gate latch

32 1 13111 3/8”-16 x 2" Hex Cap Screw

33 2 33815 3/8” SAE Flat Washer

34 1 33816 7/16” SAE Flat Washer

35 2 37266 7/167-14 Top Lock Nut

36 2 13162 7/167-14 x 2 1/4” Hex Cap Screw

10.1

SRPRTMNLO02-0




10.2

TUBE RACK

SRPRTMNLO02-0



TUBE RACK

10.3

SRPRTMNLO02-0



T
UBE RACK

S“"A'ﬁluy.-._,
i.\l!"!lm!ﬂl

lﬂ\‘ﬂlﬁ!ﬂlﬂ

iy

N

N

AN iy

N
Y

\\S“Il
W\

[

ll\l'A!l.m )
l!l\'lwﬂl'lh

WA

A
LA

TR
[\ |VAV,I‘IVA‘A»,
VA

J TIN

i)

1
ol
il
N

O
aJ

it

sy

A A
i
I )
\ iy’

i

Ny
N

N s

St 7

U Ty

I'
QW
\Y

10.4

SRP
RTMNLO2-0



TUBE RACK

NOTES:

10.5

SRPRTMNLO02-0



